PARTS LIST

24

Model 12213
TINE HOOD, DEPTH REGULATOR AND DRAG BAR
8A—~ ‘
1
REF. PART REF. PART
No. No. DESCRIPTION QTy. No. No. DESCRIPTION aTy.
1 9552 Flange Screw, Self-Tapping, 13 1916119001  Hood Bracket, Right Hand 1
1/4-20 X /2 1o 2 14 1916120001  Hood Bracket, Left Hand .......... 1
3 1917536 Decal, HOOO .....oeverererciererreeere e 1 15 11000242 Lockwasher, 5/16.......cceeeennec. 2
5 1918155 Tine Hood (Inci. tine flap and Ref. 3) .. 1 16 1186331 Flange Screw, 5/16-18 x 1 2
6 1100088 Hex Screw, 5/16-18 X 1/2 ..oevvvverereeens 2 17 1186230 Hex Nut, 5/16-18.....ccoveererircrireene 2
7 1186391 Flange Lock Nut, 5/16-18.....ccooeeeenee. 2 18 1100808 Hex Hd. Screw, 5/16-18 x 1-1/4.......... 2
8 1916118001  Depth Regulator Lever.......ccooovveceeneee 1 19 55088 BUSHING ....ooveer e 2
8A 9308 SPIrol Pin e 2 20 1916121001  Drag Bar........ivcceeeeercrncvneeranens 1
g 0384 Spring, Depth Regulator ...........ccocc..... 1
10 9534 SPACET et 1
11 1100069 Hex Screw, 1/4-20 X 1.oovvecveenenenes 1
12 9811 Locknut, 1/4-20 ..ccoovvveevrree e 1




Model 12213

PARTS LIST

Hold Tine With Blunt End Toward You

(Y2

Left Hand Tine Right Hand Tine

NOTE: Identify Left and Right sides of tiller by standing in
operator position and facing direction of forward travel.

BOLO TINES AND WHEELS

FRONT/
FORWARD

FRONT/ 10
FORWARD
LEFT SIDE
RIGHT SIDE
5
REF. PART REF. PART
No. No. DESCRIPTION aty. No. No. DESCRIPTION OTY.
1 9711 Hex Screw, 3/8-16 x 1, Grade 5............. 16 5  50049-02 Bolo Tine - Left Hand. Single tine used
2 50049-01 Bolo Tine - Right Hand. Single tine used on right side of tiller. (Incl. two each
on left side of tiller. (Incl. two each Refs. 1 & 3} o 8
Refs. T & 3) e 8 6 1916747001 Ting HOIJEr ...covevvvrvvererrecrreeeecrrevena 2
3 1733398 Hex Locknut, 3/8-16......ccccrvrvveeviecnnnne 18 7 1917486 Wheel & Tire ASSEMDIY ........oevecvvrvrenns 2
4 9555 Hex Screw, 3/8-16 X 1-3/4 .......cccuvevnee. 2 9 9380 Clevis Pin, .312" X 1-3/4" ......orerrrrennee. 2
- 1901 Bolo Tine Replacement Set {Incl. eight 10 9338 Hair Pin Cotter......covmrecnierciieieinns 2
right hand tines, eight left hand tines
and required hardware ........cccocoocene. 1

25



26

PARTS LIST

Model 12213

HANDLEBARS, CLUTCH CABLE AND HANDLEBAR MOUNTING HARDWARE



Model 12213 PARTS LIST
HANDLEBARS, CLUTCH CABLE AND HANDLEBAR MOUNTING HARDWARE
REF. PART REF. PART
No. No. DESCRIPTION atY. | Ne. No. DESCRIPTION QaTy.
1 1916909 Upper Handiebar (Incl. Ref. 2) ........... 1 14 9837 Hex Locknut, 3/8-16 .....coeceviviecrrrecnnes 2
2 1916928 Decal, Forward Clutch Bait ................ 1 15 1107383 Flat Washer, 3/8 .....ccoveeeieev e 2
3 1100799 Hex Hd. Screw, 5/16-18 x 1-1/2........... 6 16 1100044 Hex Screw, 5/16-18 X 3/4 ......ccecuennee. 2
4 1100806 Hex Screw, 1/4-20 x 1-1/4........ccoeenn 1 17 1916107001 Handlebar Support .....cccoevervveeerencrcnnn 2
5 55044 Bracket, Forward Clutch Cable............. 1 18 1110107 Hex Locknut, 5/16-18....cccoovvrcccrinnnns 2
6 1916106001  Bail, Forward Clutch ........ccoveveveiiieneeeee. 1 19 1916108001 Lower Handlebar ..........ccccevervveirrinnnn 1
7 9855 Screw, #F10-24 X 2 evecrrieeeeeeeeerenas 1 20 9386 KIp RiNGuveeeveeeiivernererirersnnsveeseensieeeens 1
8 1916712 Spring, Forward Clutch.......cccovcvireennne. 1 21 9856 CIaVIS PiNucuceceeeeveree e 1
9 1100242 Lockwasher, 5/16 .......cccoovcveencrnencnn 6 22 9552 Hex Screw, 1/4-20 x 1/2, Self-Tap ....... 4
10 1186230 Hex Locknut, 5/16-18 ....oeveereeericene 6 23 1901273010 PaN€l c.cvveeeeeiicece e 1
11 9811 Hex Locknut, 1/4-20.......ccoovveeeieine 1 24 1917559 Decal, Model Name/Logo .........ccoceenne. 1
12 55048 Cable Assy, Forward Clutch 1 27 1186227 Hex Nut, #10-24 ..o 1
13 1100068 Hex Screw, 3/8-16 X 3/4 ..c.ccvovvvnvvrenes 2
DRIVE SHAFT ASSEMBLY
1
2 REF.  PART
No. No. DESCRIPTION QTy.
1 1100004 Hex Screw, 5/16-24 x 3/4, Grade 5.......... 1
2 9944 Belleville Washer ..........ccoveevevviieerceienne 1
3 1911321 Transmission Pulley 1
4 9301 Key, Transmission Pulley, 3/16 x 1 ....... 1
5 50027 Support Washer, Front.........cccoceveeenie. 1
6 9517 SNAP RiNG...overeerrrrerrnere e 1
7 1714 Bearing, Tapered Roller (with race)....... 2
8 50043 Support Washer, Rear........ccccevveveennae 1
9 1904281 Drive Shaft ASSY...cccovrrernrieseesccniines 1
10 1224-1 Shim, Rear Bearing Cap, .010" thick ..... AR
1224-2 Shim, same as above, except
030" ThICK v e AR
1224-3 Shim, same as above, except
005" thiCK...covereeeriice e e AR
1224-4 Shim, same as above, except
062" thiCK.....ccovueerireeerereceenrecennnas AR
1325C Shim Set (Incl. the following shims:
two #1224-1, two 1224-2,
one 1224-3, and one #1224-4) ......... AR

A/R — As Required

27



PARTS LIST Model12213

WHEEL AND TILLER SHAFT ASSEMBLIES

FRONT

ISAR
|
2
1
a
3
2
REF. PART REF. PART
No. No. DESCRIPTION aTy. No. No. DESCRIPTION Qry.
1 9512 Retainer, Snap Ring, “E” Type........... 2 5 1916741 Wheel Shaft ...covvvrevivinininenenns 1
2 9511 Retainer, Snap Ring .....cccovoveeevernnnns 4 6 9305 Key, Hi Pro, 1/4 X1 oo 1
3 1166-1 Shim, 0.062" thicK ......cccvevveveerennnnns A/R 7 1132-2 3] 71 TN 4
1166-2 Shim, 0.030" thiCK ......ccovevinrereerenieanns A/R 8 1904278 Worm Gear, Wheel Shaft................... 1
1166-3 Shim, 0.015" thicK .....cceveveeereeeeennnne, A/R 9 1915074 Tiller Shaft.......ccevrivriireerecieneens 1
1166-4 Shim, 0.010" thick ......eceeveiiniceernnnas AR 10 1104 Woodruff Key 1
1166-5 Shim, 0.005" thicK .......cceveurieereeiennnn, A/R 11 1904279 Worm Gear, Tiller Shaft..........c.c........ 1
4 1086 Bronze Bushing ........cccceeeeevvrvncvennnn, 4

A/R — As Required



Model 12213

PARTS LIST

TRANSMISSION HOUSING, COVERS, SEALS, GASKETS AND PLUG

REF. PART REF. PART
No. No. DESCRIPTION QatyY. | Ne. No. DESCRIPTION ary.
19727 Plug, Transmission Oil Fill ................ 1 9 1915084010 Transmission HOUSING ASSY............... 1
2 1186328 Flange Screw, 5/16-18 x 5/8, 10 1909374 Oil Seal, Tine Shaft ..........oocececrnnen. 2
Grade 5 o 8 11 55011-1 Bearing Cap Gasket, .010" thick ......... 1
5 1916641001  Front Cover, Transmission............c..... 1 55011-2 Bearing Cap Gasket, .030" thick .......... 1
5A 50074 Rear Cover, Transmission................... 1 12 1916111001  Rear Bearing €ap .....ccoceeveveeecrecveeneen. 1
6 50032 Gasket, Housing Cover.................... 2 13 1186331 Flange Screw, 5/16-18 x 1 ....ccooeuneee. 2
7 9617 Qi Seal, Drive Shaft 1 14 1100044 Flange Screw, 5/16-18 x 3/4 ............... 1
8 9621 Qit Seal, Wheel Shaft...........coocovvnnnnne. 2 15 1100242 Lockwasher, 5/16........cvimervirneneenenins 1

29



30

PARTS LIST

Model 12213

ENGINE, ENGINE BRACKETS AND BELT DRIVE SYSTEM




Model 12213 PARTS LIST

ENGINE, ENGINE BRACKETS AND BELT DRIVE SYSTEM

REF. PART REF. PART
No. No. DESCRIPTION orty. No. No. DESCRIPTION aTy.
1 * Engine, Recoil Start........cccooevvmeeenne.. 1 22 1916116001  Forward Idler Lever......coevvvvecrennens 1
2 1917326001  Bracket, Belt Cover........cooveivieveeneennas 1 23 1110108 Locknut, 3/8-16 ......ce e, 1
3 1100242 Lockwasher, 5/16 ....c..c.cceveeeeeverne. 8 24 1107382 Flat Washer 2
4 1111696 Hex Hd. Screw, 5/16-24 x 1/2 ............ 2 25 9386 KIHPp RING v 1
5 1904557 Decal, Hot Surfaces Warning ............. 1 26 1916657 Forward Drive Belt ..o 1
6 1917128 Belt Cover (Incl. Ref. 5)..ccvoveeeerennnnee. 1 27 55034 Forward Return Spring.........ccoceveeveeeee. 1
7 9552 Flange Screw, Self-Tapping, 28 55033 Bushing, Forward Idler Lever.............. 1
1V4-20 X 1/2 oo, 7 30 9944 Belleville Washer.............ccoovervevvnee. 1
8 1186230 Hex Nut, 5/16-18.....ccoovvieriieece. 4 31 1911321 Transmission Pulley.............ccceoenenvee. 1
9 50027 Support Washer......c.coovvvevieiecrevnene. 1 32 1916117001  Bracket, Cable Mounting......ccoovevu..... 1
10 1916795001  Engine Bracket, Right ......cccoevvvvvenneeee 1 33 1900766 Decal, Stabilization.......ccccoveverevecnnneee. 1
11 1138-2 ShIM e AR 34 1186328 Hex Screw, 5/16-18 X 5/8 ......c....u....... 4
12 9301 Key, 3/16" X 1" e 1 35 9856 Clevis Pint .o srecerecvrcne e veen s 1
13 1911322 Pulley, Engine Drive ......ccocevvvcrreeennne, 1 36 1107383 Flat Washer, 3/8.......ccoovvevvivverrese. 1
15 1100005 Hex Screw, 5/16-24 X 1.....ccoeveveernenee. 3 44 1108841 Key, 3/16 X 1-1/2 oo 1
16 1916794001  Engine Bracket, Left .......cccooeevvrivinnnne 1 45 1916574 SPACET et 1
17 1100799 Hex Screw, 5/16-18 x 1-1/2................. 5 46 1916706 Forward Belt Guide ........c.c.covvvrvennnnn. 1
18 1916652001  Guard, Belts/Pulleys.....ccoveevevrvv e 1 47 1100004 Hex Hd. Screw, 5/16-24 x 3/4 ............ 2
20 9558 Hex Screw, 3/8-16 x 1-1/2 ................. 1
21 9090 Forward Idier Pulley .....ocoeveuvireereene. 1

A/R - As Required

* Contact your local authorized engine service dealer for engine parts and
service. Refer to your engine nameplate for engine model/type number.





